
 

 

       AQUARIUS CONSULT CC  
Reg. No.:  CC/2010/3052 

 

No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    1 

 
TSUMEB MUNICIPALITY 

 

 

 
POTABLE WATER TREATMENT PLANT 

 
_______________________________________________ 

  

 
 

 

 

PRELIMINARY DESIGN REPORT 
________________________________________________ 
[...]
No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    7 

 

Figure 1: Plant location 

   

3. BASIC DESIGN PHILOSOPHY 

The following general design criteria shall be applied: 

• A new WTP with 400 m3/h feed water capacity shall be provided.   

• Final, treated water will conform to the Namibian Water Quality Guidelines acceptable quality 

for all parameters, as well as the NamWater Group A specification for potable water. 

• Special attention must be given to complete cryptosporidium contamination removal.  Final 

water quality must achieve a 0 oocysts per 100 litre requirement as per the Water Quality 

Guidelines. 

• In addition, the treatment works shall make provision for the reduction of calcium and 

magnesium carbonate hardness to alleviate scale precipitation problems in the water supply 

network. 

 

mailto:aquarius@aquarius.com.na
http://www.aquarius.com.na/


 

 

       AQUARIUS CONSULT CC  
Reg. No.:  CC/2010/3052 

 

No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    8 

 

4. RAW WATER QUALITY PARAMETERS 

Water from various boreholes is currently pumped to the Tupper Dam before distribution to the town’s 

reticulation network.  The water quality will therefore vary slightly depending on the blend of boreholes 

in operation at any given time.  Unfortunately, accurate total volumes or proportions of each borehole 

feeding the Tupper Dam were not available at the time.   

 

However, the water quality parameter concentrations do not differ more than 15% between individual 

boreholes and therefore a more or less constant feed quality can be expected. 

 

Table 1 below shows a typical average feed water quality to be expected and to be used for design 

purposes.  The table also shows the final water NamWater Group A qualities that need to be achieved 

by the PWTP.  This will by default also ensure that the more lenient Namibian Water Quality 

Guidelines Acceptable Standard is also adhered to (attached in Appendix A for reference).  

 

Table 1: Typical raw water quality 

Parameter Unit 
Raw 

Water 

NamWater Group 

A 

Flow m³/h 300  

pH  7.5 6-9 

Electrical Conductivity mS/m 84.8 150 

Turbidity  < 1 < 1 

Total dissolved solids mg/l 825  

P-Alkalinity as CaCO3 mg/l <10  

Total Alkalinity as CaCO3 mg/l 455  

Total Hardness as CaCO3 mg/l 505 300* 

Ca-Hardness as CaCO3 mg/l 262 375 

Mg-Hardness as CaCO3 mg/l 243 290 

Chloride as Cl- mg/l 10 250 

mailto:aquarius@aquarius.com.na
http://www.aquarius.com.na/


 

 

       AQUARIUS CONSULT CC  
Reg. No.:  CC/2010/3052 

 

No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    9 

Fluoride as F- mg/l 0.1 1.5 

Sulphate as SO4
2- mg/l 17 200 

Nitrate as N mg/l 2 10 

Sodium as Na mg/l 5.8 100 

Potassium as K mg/l 0.9 200 

Magnesium as Mg  mg/l 59 70 

Calcium as Ca mg/l 105 150 

Manganese as Mn mg/l 0.01 0.05 

Iron as Fe mg/l 0.05 0.1 

*The requirement for this plant will be 120 mg/l or less total hardness in the final water 

 

The only inorganic parameter of major concern is therefore total hardness, which needs to be reduced 

to below 300 mg/l.  However, in order to prevent scaling of any downstream equipment in the 

distribution network, the design requirement for this plant is to reduce total hardness to below 

120 mg/l. 

 

In addition, cryptosporidium oocyst contamination was detected at various sources in the network 

feeding the Tupper Dam, which presents a serious health hazard.  Therefore, one critical requirement 

of this plant is the complete removal of cryptosporidium contamination from the water. 

 

 

mailto:aquarius@aquarius.com.na
http://www.aquarius.com.na/


 

 

       AQUARIUS CONSULT CC  
Reg. No.:  CC/2010/3052 

 

No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    10 

5.  DESIGN CAPACITY AND TECHNOLOGY OF CHOICE   

5.1 Capacity Requirements 

According to the Client requirements the PWTP is to be designed to be able to handle peak inflows 

of up to 400 m3/h.  Currently, the measured peak inflow rate into the Tupper Dam is approximately 

320 – 350 m3/h as per measurements taken by the Client.  A further two boreholes are envisaged to 

be installed in the near future and it was therefore decided to allow for a design peak flow rate of 

400 m3/h.  It should be noted that these peak flows are not pumped to the Tupper Dam continuously, 

they are only experienced for a few hours per day when most or all of the active boreholes are 

abstracting at any given time. 

Table 2 below shows the monthly abstraction volumes of all currently operational boreholes, as 

obtained from the Client’s log sheets over 8 months.  This data was then used to determine how 

much flow would be obtained from all boreholes when averaged over 24 hours instead of pumped 

with peak flows.  Some flowmeters are unfortunately faulty (highlighted in red font), but representative 

typical monthly abstraction volumes from each borehole could be obtained.  Table 2 shows that, 

typically, approximately 242 m3/h averaged over 24 hours is currently abstracted from the boreholes 

into the Tupper Dam.    Therefore, the abstraction data from the boreholes definitively illustrates that 

average flow rates of approximately 240 m3/h can be expected, even if peak flow rates of 350 m3/h 

are observed currently. 

It was therefore decided to base the plant treatment capacity on an average 300 m3/h over 24 hours, 

with maximum peak inflows of 400 m3/h to allow for the additional inflow from new boreholes.  By 

providing adequate hydraulic buffer capacity at the inlet to the new PWTP, the remaining plant can 

then be sized for average inflows (300 m3/h) instead of peak inflows (400 m3/h) which drastically 

reduces capital and operating costs.  In addition, this hydraulic buffering upstream of the treatment 

plant allows constant feed to the plant which is definitely preferred to stop/start scenarios if no flow 

balancing were to be done.  Treatment processes require some time to reach steady state and as 

such frequent stops and starts to the plant should be avoided. 

mailto:aquarius@aquarius.com.na
http://www.aquarius.com.na/


 

 

       AQUARIUS CONSULT CC  
Reg. No.:  CC/2010/3052 

 

No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    11 

 

Table 2: Borehole abstraction volumes (m3) 

 

 

Borehole Feb-23 Sep-22 Oct-22 Nov-22 Dec-22 Jan-23 Feb-23 Mar-23 Total Monthly 

Icon 6 625 319 713 987 749 973 795 289 816 557 852 683 876 919 902 246 276 927 30 770 

Icon 3 644 646 655 616 666 144 668 822 668 822 668 822 668 822 668 822 24 176 4 835 

Nomtsoub 1 680 230 755 107 790 691 825 608 844 895 850 748 850 748 850 748 170 518 18 946 

Nomtsoub 2 67 910 141 019 163 848 198 447 219 377 251 958 282 060 311 009 243 099 27 011 

Wolf 1 783 377 845 128 868 573 893 122 906 929 927 133 947 511 966 503 183 126 20 347 

Wolf 2 424 627 524 571 564 483 607 311 631 470 665 351 698 939 729 666 305 039 33 893 

FP 15/3 274 287 319 705 345 476 378 605 389 108 400 077 404 434 404 434 130 147 16 268 

FP 7/1 583 428 668 472 684 309 709 253 722 079 742 820 792 426 780 429 197 001 21 889 
         

Total Monthly 

(m3) 

173 960 

         
Total Daily (m3) 5 799 

         
Total Hourly (m3) 242 

mailto:aquarius@aquarius.com.na
http://www.aquarius.com.na/


 

 

       AQUARIUS CONSULT CC  
Reg. No.:  CC/2010/3052 

 

No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    12 

5.2 Recommended Technology  

Various treatment technologies are available for the removal of cryptosporidium contamination and 

hardness reduction for potable water treatment plants.  Each option was considered for this project 

to determine the optimum solution.  The following criteria were considered: 

• Capital cost requirements; 

• Operational cost requirements; 

• Minimal waste stream volumes; 

• Ease of operation. 

Treatment technologies that were considered with advantages and disadvantages on a qualitative 

basis are as follows: 

1) Process Option 1: Sand filtration and UV disinfection for cryptosporidium removal, followed 

by ion exchange (IX) softening for hardness reduction, and chlorine gas disinfection for 

downstream residual disinfection. 

2) Process Option 2: High-rate lime softening for hardness reduction, followed by sand filtration 

and UV disinfection for cryptosporidium removal, and chlorine gas disinfection for downstream 

residual disinfection. 

3) Process Option 3: Reverse osmosis (RO) treatment for both cryptosporidium and hardness 

removal followed by chlorine gas disinfection for downstream residual disinfection. 

4) Process Option 4: Nanofiltration (NF) treatment for both cryptosporidium and hardness 

removal followed by chlorine gas disinfection for downstream residual disinfection. 

5) Process Option 5: Nanofiltration (NF) treatment for both cryptosporidium and hardness 

removal followed by RO treatment for brine reduction, and chlorine gas disinfection for 

downstream residual disinfection. 

 

mailto:aquarius@aquarius.com.na
http://www.aquarius.com.na/


 

 

       AQUARIUS CONSULT CC  
Reg. No.:  CC/2010/3052 

 

No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    13 

Comparative designs were performed for each of the above 5 options.  The findings of each design 

are summarized below (chlorine disinfection is required for each option and is not discussed further 

in the comparative analysis). 

Option 1: Sand filtration, ion exchange softening 

This option is typically the easiest process solution for softening and cryptosporidium removal.  

However, on a large plant as this, there will be significant volumes of backwash wastewater generated 

from sandfilter backwash streams and softener regeneration.  High salinity wastewater will be 

generated that will need to be discharged to the sewage treatment plant or treated elsewhere and 

volumes are estimated to be 225 m3/day.  Salt requirement for softener regeneration are 

approximately 8 tonnes dry salt per day, which needs to be made up into a brine solution for 

regeneration.  Capital cost estimate depending on level of automation = N$ 30 - 35 million (excluding 

VAT). 

Option 2: Sand filtration, lime softening 

Approximately 50 kg/h of lime powder dosing would be required for this plant, which would mean that 

an operator has to make up 1.2 tonnes of dry lime a day.  For a manual process this would become 

incredibly tedious, while an automatic process would be expensive for the available budget when 

considered with the sand filtration requirement as well.  As for option 1 discussed above, sand filters 

would need to be backwashed regularly and approximately 700 – 1000 m3/d of wastewater would 

need to be discharged to the sewage treatment plant or handled elsewhere.  Capital cost estimate = 

N$ 40 – 50 million (excluding VAT) depending on level of automation.   

Option 3: Reverse osmosis 

Reverse osmosis is a very effective way of removing both pathogens such as cryptosporidium and 

softening the water in one process, as the membranes have very fine pore sizes.  However, the 

process requires a lot of energy (electricity) and approximately 5-10% brine waste is produced, 

corresponding to 360 - 720 m3/day of high salinity brine waste that would need to be handled.  Capital 

cost estimate = N$ 20 – 25 million (excluding VAT) depending on level of automation.   

mailto:aquarius@aquarius.com.na
http://www.aquarius.com.na/


 

 

       AQUARIUS CONSULT CC  
Reg. No.:  CC/2010/3052 

 

No. 6 Newton Street | Unit no. 4 Philadelphia House P.O. Box 698 | Windhoek | Namibia 

Maerua | Windhoek | Namibia Tel: +264 (61) 253 251 | Fax: +264 (61) 253 257 
  

E-Mail: aquarius@aquarius.com.na Web: www.aquarius.com.na 
 

Member: Mr T. Seifart 

                                                                                                                                                                                                                    14 

Option 4: Nanofiltration 

Nanofiltration is similar to reverse osmosis discussed above, except that the pore size of membranes 

is slightly larger, thereby allowing more calcium and magnesium hardness to pass through and 

requiring less energy (electricity) than reverse osmosis.  Approximately 90% recovery can be 

achieved, which would mean that 720 m3/day of high salinity waste brine needs to be handled.  Capital 

cost estimate = N$ 20 – 25 million (excluding VAT) depending on level of automation.   

Option 5: Nanofiltration and reverse osmosis 

This option is a combination of options 3 and 4 above.  The water is first treated using nanofiltration, 

which requires less energy than reverse osmosis.  Only the resulting 10% brine stream is then further 

treated using reverse osmosis, so that only approximately 180 m3/day of final brine effluent is 

produced.  This combination of processes produces the optimal balance between low power 

consumption while producing as little as possible final brine.  Capital cost estimate = N$ 22 – 27 

million (excluding VAT) depending on level of automation.   

Table 3: High level process technology comparisons summary 